READ AND SAVE THIS INSTRUCTIONS FOR FUTURE USE

(O

INb2001_US_UK




Warning: .

1. A3 person assembly is required for this tent.

2. Please take appropriate actions as heavy rain, wind and snow
can damage the tent. If necessary please dis-assemble and store
for later use.

3. In snowy conditions please do not alow the thickness of the
snow to be more than 5cm on the roof, this should be cleared as
soon as possible for your safety.




Description

Sketch

QTY

1pc

A Post A &
A1 Post A1 @ 1 pc
B Post B & 1pc
B1 Post B1 2

1 pc

Lintel C

2 pcs

Solt D

1 pc

D1

Solt D1

Solt E

1 pc

E1

Solt E1

1pc

Lintel F

2 pcs

F1

Lintel F1

2 pcs

Solt G

4 pcs

SoltH

2 pcs

Solt H1

2 pcs

Solt |

2 pcs

Connector

1 pc

Steel Mesh Bar

————
300 RIIIIRKKIIIIRIKKIIIIKKL

%% 9
o5 9% XXX
(.0 0.0 0000, 000000000000‘/
059990 0,000 0. 0.0.0.0.0.0.9:9.9.9.9.0.0.0.0.0.0.0.0.9.9,
IR

RRRT RIS s

’.

2 pcs

J1

Lintel J1

4

2 pcs




Description Sketch QTY
K PC Panel K 3 pcs
K1 PC Panel K1 3 pcs
Vi
L L-Shape Connector Ig 8 pcs
M Supporting Tube 2 pcs
@) Lintel O 2 pcs
P Post Hoof i ﬂ.'E— . 4 pcs
Q Triangle Plate ~ 4 pcs
R Allen key % 2 pcs
N Wrench b 1 pc
S Bolt M6x85 10 pes
T Bolt M6x45 2 pes
U Bolt M6x40 6 pcs
Vv Bolt M6x35 2 pcs
W Bolt M6x30 8 pcs
X Bolt M6x20 22 pes
Y Bolt M6x12 8 pes
Z Bolt M6x8 32 pcs
Z2 Bolt M5x12 16 pcs
Z3 Anchor 4 pcs




A Y S
)
‘\\ A1
T
E 1 | h
O ) il
= 1D
Z2 D
@ O \
0
P 11

O

Put the leg (A) on the foot pad (P) and fix it with 4pcs screws (Z2),Repeat the above
steps for the leg(A1).

Insert the tubes (O) into the cross connector (11).

Connect the two tubes (F) into both ends of the cross connector (11), fix them with
2pcs screws (V).

Connect tube assembly between the leg A and leg A1 with screws (S).

M5x12 Z2 x 8pcs
M6x35 V x 2pcs S x 6pcs
3 - O x 2pcs 6 2h P x 2pcs
F x 2pcs ¢ 6\\) v 11 x 1pc
s Ax1pc & : A1 x 1pc




Ensure that the middle holes of
the 2 cross bars are on the same
side and close to the A1 B1 leg
tube.

Fix the tube (C) with screws (X) at the top of the leg(A),leg(A1);
Connect the cross bars (J1) on each leg with screw (W);
Use screws(X) to connect the steel triangle plate Q to legs (A), (A1).

W x 4pcs

Q x 2pcs

3>

C x 1pc 4{{,

J1x 2pcs




Ensure that the middle holes of
the 2 cross bars are on the same

side and close to the A1 B1 leg
tube.

B1
Put the leg (B) on the foot pad (P) and fix it with 4 pcs screws (Z2),
Repeat the above steps for the leg(B1).
Fix the tube (C) with screws (X) at the top of the leg(B),leg(B1);
Use screws(X) to connect the steel triangle plate Q to legs (B),(B1).
M5x12 Z2 x 8pcs
2PS:
& P x 2pcs M6x20 X x 8pcs
C x 1pc « Q x 2pcs

—_ B x 1pc B1x1pc




Ensure that the middle holes of
the 2 cross bars are on the same
10 side and close to the A1 B1 leg
60 tube.
\ A1
:/ 970 L;
J1
t\ % k
> -
B TT ™
Q J b
W < o
B1
L[
J1 b

Place the leg(B) and leg B1 in place to connect the cross bars (J1) with srews(W)

M6x30 W x 4pcs




The hole
faces inward

M

Fix the tube (F1) at the bottom of the leg with screw (S)
Position tube () between the two steel triangle plates on leg(A) ,leg(B),

and connect with 2 screws (X).

Place the mesh bar (J) above the crossbar (J1) and secure with screw (Y).

Repeat the above steps for the other legs.

Install M on cross bars (C), fix it with screw (T), pay attention to the hole faces

inward and the gap faces outward.

M6x20 X x 4pcs M6x12 Y x 8pcs

S x 4pcs M6x45 T x 2pcs

s J x 2pcs M x 2pcs
" F1 x 2pcs I x 2pcs




The tube (G) and D1 is connected with the L-shaped connector (L) and fixed with
the screws (Z).

Repeat the above steps for the other tubes.

M6x8 Z x 16pcs
G x 2pcs : L x 4pcs
- |
—_— E x 1pc E1 x 1pc
_ D x 1pc D1 x 1pc




Put the PC board (K) into the tube(D1) and (G),install each of the other PC board
and tube in turn. Repeat the above steps to the PC board assembly.

M6x8 Z x 16pcs
K x 3pcs K1 x 3pcs
> G x 2pcs Iﬁ' L x 4pcs




Place the assembled PC board assembly on the tube as pictured. Use the screw (U)
to connect the tube E/E1 with the leg. Connect with the M bracket with the screws (U).

M6x40 U x 4pcs




Place the other assembled PC board assembly on the top as pictured. Use the screw
(U) to connect the tube D/D1 with the leg, then connect D and E ,D1 and E1 with the
screw (X).

U x 2pcs

M6x20 X X 2pcs




Insert a stake(Z3) into the foot of each gazebo leg.

S Z3 x 4pcs




[=] 5t
Aosom
r5a7s
1
001-877-644-9366 001-855-537-6088
customerservice@aosom.com customerservice@aosom.ca

0033-1-84166106 0034-931294512
contact@aosom.fr atencioncliente@aosom.es

Aosom

0044-800-240-4004 0049-(0)40-88307530
enquiries@mbhstar.co.uk service@aosom.de

0039-0249471447
clienti@aosom.it




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15

